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This document provides guidance to staff on the initial recognition and management of 
sepsis in children within University Hospitals of Leicester. 

1. Introduction and who this guideline applies to 

1.1. Sepsis is a life-threatening illness caused by the body’s response to an infection. 

 

1.2. Recognition of sepsis in children is often very difficult as clinical signs and symptoms 

can be similar to self-limiting or less severe conditions. Early recognition coupled 

with early antibiotic administration and protocolised management saves lives, 

reduces morbidity, and reduces hospital length of stay (1). 

1.3. Bacterial infections are by far the most common cause of sepsis, but it can also be 

caused by viral or fungal infections. Common causes include: respiratory tract 

infections, urinary tract infections, congenital infections, bloodstream infections, 

abdominal infections, infected wounds or indwelling lines and catheters, and 

cellulitis. 

1.4. In children Sepsis is defined as a suspected or proven infection associated with a 

Systemic Inflammatory Response (SIRS). Severe Sepsis is sepsis with organ 

dysfunction. Septic shock is sepsis with cardiovascular dysfunction (e.g. raised 

lactate, hypotension) (2). 
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1.5. In simple terms, SIRS is the presence of at least 2 of the following, one of which 

must be abnormal temperature or white cell count: 

• Core temperature > 38.5°C or < 36°C.  

• Tachycardia for age in the absence of external stimulus  

• Tachypnea for age or mechanical ventilation for an acute process.  

• White cell count elevated or depressed  

1.6. At UHL we expect to see approximately 2-3 cases of paediatric sepsis per week. 

Mortality for sepsis in children varies but can be as high as 15 – 20% (PICU all-

cause mortality <3%). 

1.7. This guideline is relevant to all medical and nursing staff employed by UHL, 

including bank, agency and locum staff. 

1.8. This guideline applies to all infants and children presenting to UHL as acute 

admissions or as existing inpatients. 

1.9. This guideline does NOT apply to the Paediatric Emergency Department 

1.10. This guideline does NOT apply to neonates within the UHL Maternity Services 

(Labour Ward, Neonatal Units, Post Natal Ward) 

1.11. Infants and Children with cancers on chemotherapy, following a haematopoietic 

stem cell transplant (bone marrow transplant), or neutropenic sepsis should be 

treated using this guidance alongside NICE clinical guidance on neutropenic sepsis 

(NICE CG151) and the UHL Children’s Oncology Unit guidelines. 

Related documents: 
 

• Toxic Shock Syndrome UHL Childrens Guideline UHL ref: D5/2019 

• Kawasaki Disease UHL Childrens Medical Guideline UHL ref: C34/2005 

• Meningitis UHL Childrens Medical Guideline UHL ref: C22/2014 

• Antibiotics for Neonatal Infection UHL Neonatal Guideline UHL ref: C54/2019 

• CYPICS Febrile Neutropaenia in Chemotherapy UHL Childrens Hospital Guideline 
UHL ref: E16/2016 

• Paediatric Observation Priority Score (POPS) and Paediatric Early Warning Score 
(PEWS) UHL Childrens Guideline UHL ref: D8/2020 

• Childrens Sepsis UHL Paediatric Emergency Department Guideline C76/2024 

2. Guideline Statements 

 
2.1 This guideline is based around 3 practice tools: 

• Paediatric Sepsis Screening & Action Tool  - Appendix A  

• Paediatric AMBER FLAG Sepsis Tool  - Appendix B 

• Paediatric Sepsis Antibiotic Crib Cards  - Appendix C  
 
2.2 Answers to Frequently Asked Questions on Paediatric Sepsis are available. – Appendix 
D 

 
2.3 The Paediatric Sepsis Screening and Action Tool and AMBER FLAG Sepsis Tool 
are based on: 

• International guidelines on the management of paediatric sepsis (3)  

http://insitetogether.xuhl-tr.nhs.uk/pag/Pages/default.aspx
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• NICE [NG51] Sepsis: recognition, diagnosis and early management (4) 

• The UK Sepsis Trust Paediatric Sepsis 6 Tool (5) 
 

2.4 The Paediatric Sepsis Antibiotic Crib Cards are based on local microbial prevalence 
and resistance patterns, UHL antibiotic prescribing policies and drug monographs, and has 
been approved by the UHL Antimicrobial Working Party. 
 

3. The Paediatric Sepsis Screening and Action Tool  

 
3.1 It is the responsibility of the attending clinical team (nurse or doctor) to identify 
and screen for sepsis in children.  
 
3.2 It is the responsibility of the attending clinical team to document all care and treatment on 
the Paediatric Sepsis Screening and Action Tool. Once complete, the tool should be filed in 
the patient’s medical records.  
 
3.3 The Paediatric Sepsis Screening and Action Tool provides details of the patient care, 
monitoring and actions that are required to recognise and treat sepsis / severe sepsis / septic 
shock in children.  
 
3.4 The Paediatric Sepsis Screening and Action Tool should be used in ALL children who 
may have an infection, have medical / family concerns, or have abnormal observations. The 
tool must be initiated as soon as these concerns have been identified.  
 
(Note PEWS is used in all in-patient areas to help identify infants and children who need to 
be screened for sepsis.) 
   
3.5 Any RED FLAG Sign should prompt immediate review by a clinician at ST4 level or 
above (ST4+), and have the Paediatric Sepsis 6 actions completed within 1 hour of 
Time Zero.  
 
3.6 Time Zero is the booking in time for PED / Children’s Assessment Unit (CAU). For 
inpatients, it is the time when RED FLAG Sepsis signs or observations were noted. 
 
3.7 The clinical team should consider calling for additional assistance to ensure the 
treatment timeline is adhered to, particularly for sick children.  
 
3.8 If there is to be a delay in senior review (ST4+), the Paediatric Sepsis Six actions 
should be commenced by the clinical team as soon possible to enable completion within 1 
hour. 
 
3.9 Note that de-escalation or variation from the Paediatric Sepsis 6 is acceptable. 
Some conditions may mimic sepsis (e.g. bronchiolitis), and children identified as having or 
being at high risk of sepsis may not always require all 6 elements of Sepsis Six. This 
assessment and decision should be made by a senior (ST4+) and reasons documented on 
the tool. 
 
3.10 It is very important for children identified as having or at high risk of sepsis to 
receive antibiotics within 1 hour.  (NICE [NG51])  
 

http://insitetogether.xuhl-tr.nhs.uk/pag/Pages/default.aspx


 Page 4 of 20 
Title: Paediatric Sepsis Guideline   
V: 4.1 Approved by: UHL Children’s Hospital Clincal Guidelines Group & UHL Trust PGC: November 
2022 

Next Review: November 2025 

Trust Ref No:C77/2024 Previously D4/2022   
NB: Paper copies of this document may not be most recent version.  The definitive version is held on INsite in the Policies and Guidelines Library 

3.11 Infants or children with RED FLAG signs must have observations increased to every 15 
– 30 minutes, and have their fluid balance monitored. Further investigations may be required 
and should be discussed with the reviewing clinician at ST4 level or above. 
 
3.12 If the infant or child does not have RED FLAG signs, they may still be at Medium Risk 
for Sepsis – use the AMBER FLAG Sepsis Tool. The responsible clinician should be made 
aware. 
 
3.13 Infants and Children in AMBER FLAG category should have observations increased to 
every hour with re-assessment for RED FLAG signs. Urine output should be monitored. 

4. The Children’s Sepsis Box 

 
4.1 The Children’s Sepsis Boxes are available on all children’s wards and contain 
appropriate antibiotics and equipment to carry out the Paediatric Sepsis 6 actions. This was 
designed to aid in delivering the Paediatric Sepsis 6 actions within 1 hour. Whenever 
possible, the sepsis box should be utilised to complete actions. 
 
4.2 Paediatric Sepsis Antibiotic Crib Cards are available within the Children’s Sepsis 
Boxes. 
 
4.3 For Children who are already on an antibiotic, consider whether a change is needed - 
discuss with the most experienced available Paediatrician or microbiologist.  

 

 

 
 
 
 
 
 
 
 

http://insitetogether.xuhl-tr.nhs.uk/pag/Pages/default.aspx
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5. Education and Training  

 
Training and raising awareness are on-going processes. On-going awareness is promoted 
through the ward based sepsis champions, whose role will be to promote timely, effective 
sepsis care through use of the Paediatric Sepsis Screening & Action Tool, the Paediatric 
Sepsis Antibiotic Crib Cards, and the Paediatric Sepsis Box. 
 
Training is provided for medical staff during lunchtime teaching and other sessions, and at 
junior doctors’ induction training.  
 
Nursing education is supported by the Practice Development teams, and by ward based 
sepsis champions.  

6. Monitoring and audit criteria  

 

Key Performance 
Indicator  

Method of Assessment  Frequency  Lead  

Infants and children who 
meet criteria are 
screened for sepsis. 
 
Children identified as 
having RED FLAG 
Sepsis receive antibiotics 
within 1 hour 
 
Delivery of Paediatric 
Sepsis 6 components 
within 1 hour.  
 
Continued involvement of 
Paediatric Sepsis 
champions. 

Audit of children with PEWS/POPS 3 
for use of the paediatric sepsis 
screening and action tool. 
 
Audit of children with RED FLAG Signs 
for use of the paediatric sepsis 
screening and action tool and 
administration times for antibiotics. 
 
Audit of children with sepsis against 
adherence to sepsis care pathway.  
 
 
Annual confirmation from each 
champion. To attend annual training 
update. 

Quarterly 
 
 
 
Quarterly 
 
 
 
 
Quarterly 
 
 
 
Annual  

UHL Paediatric 
Sepsis lead 
 
 
UHL Paediatric 
Sepsis lead 
 
 
 
UHL Paediatric 
Sepsis lead 
 
 
UHL Paediatric 
Sepsis lead 
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Use	the	department	sepsis	box	and	work	together	to	complete	all	elements	within	1	hour.	
Record	time	of	completion	for	each	actions.	Take	observations	every	15	- 30	min.

Record	Time	Zero PED/CAU :	booking	in	tim e.							Inpatients:	tim e	when	red	flag	sepsis	signs/obs deve lop .

Print	Name Grade Sign	 Date

De-esca lation	or	variation	from 	the	Sepsis	S ix	is	acceptab le	as	som e	conditions	m ay	m im ic	sepsis	(e .g .	bronchio litis),	and	ch ildren	
identified	as	having	o r	be ing	at	h igh	risk	o f	sepsis	m ay	not	a lways	require	all	6	e lem ents	of	Sepsis	S ix.	Th is	assessm ent	and dec ision	
should	be	m ade	by	a	sen io r	c lin ic ian	(ST4	and	above)	and	reasons	docum ented	here :

Print	Name Grade Sign	 Date Tim e

1 Administer supplementary	oxygen
• Via	rebreathing	facemask or	equivalent.	Titrate	oxygen	aiming for	SpO2 >	94%

Tim e	started Name

2

Obtain	IV	/	IO	access	&	take	blood	tests
a. Blood	culture
b. Blood	gas	for	glucose	&	lactate
c. FBC,	CRP,	coagulation,	U	&	E	
d. Lumbar	puncture unless	contraindicated	in:	

• less	than	1	month
• 1	- 3	months	and	looks	unwell	or	has	WBC	<	5	or	>	15	x	109

Consider	further	investigations	but	DO	NOT	DELAY	TREATMENT	for	these:
• e.g.	urine,	CSF	or	line	cultures,	Meningococcal	PCR

Time	IV/IO	
access

Name

Tim e	blood	
culture	taken

Name

Tim e	LP	taken Name

3
Give	IV	or	IO	antibiotics
• Broad	spectrum	cover	as	per	UHL	policy	(use	sepsis	box)
• Prescribe	first	dose	in	STAT	dose	section	and	document time

Time	given Name

4

Consider	Fluid	resuscitation
• Aim	to	restore	normal	circulating	volume	and	physiological	parameters	
• If	Lactate	>	2mmol/l:

Give	20	ml/kg		(10	ml/kg	if <	1	month)	of	0.9%	Sodium	Chloride over	5	- 10	
minutes,	and	repeat	if	necessary	

• Be	aware	of	risk	of	fluid	overload	(esp.	in	<	1	month)	

Tim e	started Name

5

Escalation
• Review by	a	senior	clinician	ST4	or	above	or	equivalent	
• Discuss	with	Consultant	Paediatrician and	PICU	if:

• Lactate	>	4	mmol/l	
• No	clinical	improvement	following	second	fluid	bolus

Time	seen Name

6
Consider	inotropic	support	early
• If	normal	physiological	parameters	are	not	restored	after	40	ml/kg		fluids
• Adrenaline	infusion	may	be	given	via	peripheral	IV	or	IO	access	- ask	PICU	for	help

Tim e	started Name

Paediatric	Sepsis	Six	Bundle

SND108a	Version2	05/17
Page	2	of	2

Approved	by	Women ’s	&	Children ’s	Q&SB	and	ED	HoS May	2017.	Contact:	Rachel	Rowlands	(ED)	Jeremy	Tong	(Paeds)	

Trust	Ref:	C53/2004	Reviewed	2007,	2009,	2012,	2015.	Last	Reviewed:	May	2017.	Next	Review:	May	2019
NB:	Paper	copies	of	this	document	may	not	be	most	recent	version.	The	definitive	version	is	in	the	UHL	Policies	&	Guideline	Library	
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Use	the	department	sepsis	box	and	work	together	to	complete	all	elements	within	1	hour.	
Record	time	of	completion	for	each	actions.	Take	observations	every	15	- 30	min.

Record	Time	Zero PED/CAU:	booking	in	tim e.							Inpatients:	tim e	when	red	flag	sepsis	signs/obs deve lop .

Print	Name Grade Sign	 Date

De-esca la tion	or	varia tion	from 	the	Sepsis	Six	is	acceptab le	as	som e	conditions	m ay	m im ic	sepsis	(e .g .	bronchio litis ),	and	ch ildren	
identified	as	having	or	be ing	at	h igh	risk	of	sepsis	m ay	not	a lw ays	require	all	6	e lem ents	o f	Sepsis	S ix.	Th is	assessm ent	and decis ion	
should	be	m ade	by	a	sen ior	clin ic ian	(ST4	and	above )	and	reasons	documented	here :

Print	Name Grade Sign	 Date Time

1 Administer supplementary	oxygen
• Via	rebreathing	facemask or	equivalent.	Titrate	oxygen	aiming for	SpO2 >	94%

Tim e	started Name

2

Obtain	IV	/	IO	access	&	take	blood	tests
a. Blood	culture
b. Blood	gas	for	glucose	&	lactate
c. FBC,	CRP,	coagulation,	U	&	E	
Consider	further	investigations	but	DO	NOT	DELAY	TREATMENT	for	these:

• e.g.	urine,	CSF	or	line	cultures,	Meningococcal	PCR

T im e	IV/IO	
access

Name

Time	blood	
culture	taken

Name

3
Give	IV	or	IO	antibiotics
• Broad	spectrum	cover	as	per	UHL	policy	(use	sepsis	box)
• Prescribe	first	dose	in	STAT	dose	section	and	document time

Tim e	given Name

4

Consider	Fluid	resuscitation
• Aim	to	restore	normal	circulating	volume	and	physiological	parameters	
• If	Lactate	>	2mmol/l:

Give	20	ml/kg	of	0.9%	Sodium	Chloride (max.	500	ml)	over	5	- 10	minutes,	
and	repeat	if	necessary	

• Be	aware	of	risk	of	fluid	overload

Tim e	started Name

5

Escalation
• Review by	a	senior	clinician	ST4	or	above	or	equivalent	
• Discuss	with	Consultant	Paediatrician and	PICU	if:

• Lactate	>	4	mmol/l	
• No	clinical	improvement	following	second	fluid	bolus

T im e	seen Name

6
Consider	inotropic	support	early
• If	normal	physiological	parameters	are	not	restored	after	40	ml/kg	or 2	x	500	ml	

fluid bolus
• Adrenaline	infusion	may	be	given	via	peripheral	IV	or	IO	access	- ask	PICU	for	help

Tim e	started Name

Paediatric	Sepsis	Six	Bundle
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Use	the	department	sepsis	box	and	work	together	to	complete	all	elements	within	1	hour.	
Record	time	of	completion	for	each	actions.	Take	observations	every	15	- 30	min.

Record	Time	Zero PED/CAU:	booking	in	tim e.							Inpatients:	tim e	when	red	flag	sepsis	signs/obs deve lop .

Print	Name Grade Sign	 Date

De-esca la tion	or	varia tion	from 	the	Sepsis	Six	is	acceptab le	as	som e	conditions	m ay	m im ic	sepsis	(e .g .	bronchio litis ),	and	ch ildren	
identified	as	having	or	be ing	at	h igh	risk	of	sepsis	m ay	not	a lw ays	require	all	6	e lem ents	o f	Sepsis	S ix.	Th is	assessm ent	and decis ion	
should	be	m ade	by	a	sen ior	clin ic ian	(ST4	and	above )	and	reasons	documented	here :

Print	Name Grade Sign	 Date Time

1 Administer supplementary	oxygen
• Via	rebreathing	facemask or	equivalent.	Titrate	oxygen	aiming for	SpO2 >	94%

Tim e	started Name

2

Obtain	IV	/	IO	access	&	take	blood	tests
a. Blood	culture
b. Blood	gas	for	glucose	&	lactate
c. FBC,	CRP,	coagulation,	U	&	E	
Consider	further	investigations	but	DO	NOT	DELAY	TREATMENT	for	these:

• e.g.	urine,	CSF	or	line	cultures,	Meningococcal	PCR

T im e	IV/IO	
access

Name

Time	blood	
culture	taken

Name

3
Give	IV	or	IO	antibiotics
• Broad	spectrum	cover	as	per	UHL	policy	(use	sepsis	box)
• Prescribe	first	dose	in	STAT	dose	section	and	document time

Tim e	given Name

4

Consider	Fluid	resuscitation
• Aim	to	restore	normal	circulating	volume	and	physiological	parameters	
• If	Lactate	>	2mmol/l:

Give	20	ml/kg	of	0.9%	Sodium	Chloride (max.	500	ml)	over	5	- 10	minutes,	
and	repeat	if	necessary	

• Be	aware	of	risk	of	fluid	overload

Tim e	started Name

5

Escalation
• Review by	a	senior	clinician	ST4	or	above	or	equivalent	
• Discuss	with	Consultant	Paediatrician and	PICU	if:

• Lactate	>	4	mmol/l	
• No	clinical	improvement	following	second	fluid	bolus

T im e	seen Name

6
Consider	inotropic	support	early
• If	normal	physiological	parameters	are	not	restored	after	40	ml/kg or 2	x	500	ml	

fluid bolus
• Adrenaline	infusion	may	be	given	via	peripheral	IV	or	IO	access	- ask	PICU	for	help

Tim e	started Name

Paediatric	Sepsis	Six	Bundle
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Appendix B: Paediatric sepsis tool 
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Sepsis < 1 Month age  
Dosing and Administration information 1/2 

Version 3 
UHL AWG 2022 
Review: Mar 2022 
Authors: JT, DH, 
TA, RR 

 

Amoxicillin 

Dose Frequency Administration 

50mg/kg/dose  IV  12 hourly (under 7 days 
old) 
8 hourly (over 7 days 
old) 

250mg vial add 4.8ml water for 
injection (50mg/ml) 
IVI over 30 minutes  
Flush with 0.9% sodium chloride 

** Consider 100mg/kg/dose for Listeria meningitis 

   

CefoTAXime 

Dose Frequency Administration 

50mg/kg/dose  IV  12 hourly (under 7 days 
old) 
8 hrly        (7 to 20 days 
old) 
6 hrly        (over 20 days 
old) 
 

500mg vial add 4.8ml water for 
injection (100mg/ml) 
IV bolus over 3 - 5 minutes  
Flush with 0.9% sodium chloride 

*** Ceftriaxone may be used as an alternative to cefotaxime once clinical recovery is 
evident, but ceftriaxone should not be used in premature babies or in babies with 
jaundice, acidosis or hypoalbuminaemia.  

   

* Always prescribe 1
st

 dose in once only/stat section on front of prescription chart 

 
 
 
 
 

Sepsis < 1 Month age recommendations continued next page

Appendix C 

http://insitetogether.xuhl-tr.nhs.uk/pag/Pages/default.aspx
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Sepsis < 1 Month age  
Dosing and Administration Information  
Page 1 of 2 for Sepsis < 1 Month age recommendations 

Version 4 

UHL AWG 2022 

Review: 2025 

Authors: JT, DH, 
TA, RR 

 
 

Amoxicillin 

Dose Frequency Administration 

50mg/kg/dose  IV  12 hourly (under 7 days 
old) 
8 hourly (over 7 days 
old) 

250mg vial add 4.8ml water for 
injection (50mg/ml) 
IVI over 30 minutes  
Flush with 0.9% sodium chloride 

** Consider 100mg/kg/dose for Listeria meningitis 

   

CefoTAXime 

Dose Frequency Administration 

50mg/kg/dose  IV  12 hourly (under 7 days 
old) 
8 hrly (7 to 20 days old) 
6 hrly (over 20 days old) 
 

500mg vial add 1.8ml water for 
injection (250mg/ml) 
IV bolus over 3 - 5 minutes  
Flush with 0.9% sodium chloride 

*** Ceftriaxone may be used as an alternative to cefotaxime once clinical recovery is evident, but 
ceftriaxone should not be used in premature babies or in babies with jaundice, acidosis or 
hypoalbuminaemia.  

   

* Always prescribe 1
st
 dose in once only/stat section on front of prescription chart 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Appendix C: Antibiotic 

http://insitetogether.xuhl-tr.nhs.uk/pag/Pages/default.aspx
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Sepsis < 1 Month age  
Dosing and Administration information 
Page 2 of 2 for Sepsis < 1 Month age recommendations 

Version 4 
UHL AWG 2022 
Review: 2025 
Authors: JT, DH, TA, RR 

 

Gentamicin  

ONLY for the following indications: 
1. Haemodynamic instability 

• E.g., Raised lactate / inotrope requirement / > 40 ml/kg fluid resuscitation / ICU 

care 

2. Concern / high risk for multi-drug resistant organisms 

• Risk factors: Frequent hospitalisations / Previous NICU or ICU admission / 

Previous treatment for NEC / Recent foreign travel/hospitalisation  

• Previous known multi-resistant gram-negative organisms – to discuss with 

microbiology if empiric treatment needs to be adjusted esp. if cefotaxime and/or 

gentamicin resistant 

Post Conceptional age Dose Frequency Administration 

< 34 weeks CGA Use NNU dosing 
Slow bolus 

(over 3 - 5 minutes) 

Plan to measure 

levels pre & post 

third dose  

≥ 34 to < 38 weeks CGA 5 mg/kg 36 hourly 

≥ 38 weeks CGA, up to 7 days old 5 mg/kg 36 hourly 

≥ 38 weeks CGA. 7 – 28 days old 5 mg/kg 24 hourly 

Refer to prescription chart for further information 

 

Aciclovir 

Indicated for Concerns for Herpes Simplex Virus (HSV) infection 
• Risk factors: Maternal HSV or cold sores / peri partum fever or PROM / Scalp 

electrode monitoring / History of contact / Cutaneous vesicles and/or mucosal 

ulcers / Seizures – particularly focal seizures / Elevated transaminases 

Dose Frequency Administration 

20mg/kg/dose  IV  8 hourly  250mg vial in 10ml (25mg/ml) 
Or 
250mg powder - add 10ml water for 
injection (25mg/ml) 
IVI over 60 minutes  
Flush with 0.9% sodium chloride 

   

* Always prescribe 1
st

 dose in once only/stat section on front of prescription chart 

http://insitetogether.xuhl-tr.nhs.uk/pag/Pages/default.aspx
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Sepsis 1 - 3 Month age  
Dosing and Administration information 

Version 4 
UHL AWG 2022 
Review: 2025 
Authors: J Tong / D Harris 

 

Amoxicillin 

Dose Frequency Administration 

50mg/kg/dose  
IV  

6 hourly 500mg vial add 9.6ml water for injection 
(50mg/ml) 
IVI over 30 minutes   
Flush with 0.9% sodium chloride 

   

CefTRIAXone 

Dose Frequency Administration 

80mg/kg/dose  
IV  
  
(max 2g) 

Once daily 1g vial add 9.3ml water for injection 
(100mg/ml) 
IVI over 30 minutes   
Flush with 0.9% sodium chloride 

   

* Always prescribe 1
st

 dose in once only/stat section on front of prescription chart 

 

Sepsis > 3 Month age  
Dosing and Administration information 

Version 4 
UHL AWG 2022 
Review:   
Authors: J Tong / D 
Harris 

 

CefTRIAXone 

Dose Frequency Administration 

80mg/kg/dose  
IV  
  
(max 2g) 

Once daily 1g vial add 9.3ml water for injection 
(100mg/ml) 
IVI over 30 minutes   
Flush with 0.9% sodium chloride 

   

* Always prescribe 1
st

 dose in once only/stat section on front of prescription chart 
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Paediatric Haematology / Oncology Sepsis 
Dosing and Administration information 

Version 4 
UHL AWG 2022 
Review: 2025 
Authors: J Tong / D Harris 

 

Piperacillin - Tazobactam 

Dose Frequency Administration 

90 mg/kg/dose  
IV  
 
(max. 4.5g) 
 

Age > 1 month:  6 
hourly 
Age < 1 month:  8 
hourly 
 

Reconstitute with a 16.5 ml of water for 
injection. (225mg/ml) 
IV bolus over 3 - 5 minutes  
May be further diluted with  
0.9% sodium chloride or 5% glucose for 
30 minute infusion 

   

   

Teicoplanin - refer to IV Monograph 

Dose Frequency Administration 

Age > 1 month:   
10 mg/kg  IV  
 
(max 600mg)  

12 hourly  
FOR FIRST 3 DOSES 
ONLY THEN DAILY  
 

Slowly add the provided ampoule of water 
for injection. Gently roll the vial to dissolve 
all the powder. Avoid shaking as this may 
cause foaming. If this occurs allow to 
stand for 15 minutes before using.  
Final concentration is 400mg in 3ml.  
IV bolus over 3 - 5 minutes  
May be further diluted with  
0.9% sodium chloride or for 30 minute 
infusion 

   

   

* Always prescribe 1st dose in once only/stat section on front of prescription chart 

 

 
 

http://insitetogether.xuhl-tr.nhs.uk/pag/Pages/default.aspx
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Frequently asked questions about sepsis in children  

When should a child be screened for Sepsis?  
PEWS or POPS score of 3 or more.  
If you are concerned your patient looks or is unwell. 
If your patient’s family is concerned their child may have sepsis. 
Who should screen children for Sepsis? 
All health care professionals reviewing patients or measuring PEWS or POPS should be 
aware of the above criteria. You should be prepared to escalate quickly. 
What is screening for Sepsis in children? 
An assessment of the child using the Paediatric Sepsis Screening and Actions Tool available 
from the UHL intranet.  
Any RED Flag Sign or Observation should prompt an immediate review by a doctor at 
middle grade/registrar (ST4) level or above in experience. If there is to be a delay in 
senior review, the Paediatric Sepsis Six actions should be commenced as soon 
possible to enable completion within 1 hour of time zero. 
* Note not all children screened will have sepsis. Conditions such as asthma, anaphylaxis, 
DKA, bronchiolitis etc. may mimic signs of sepsis. If unsure, ask someone more experienced. 
Do I need to screen for sepsis every time my patient scores a PEWS of 3 or more?  
Yes, if there is a change in clinical condition or their PEWS is triggering for different 
parameters. 
If it is obvious that your patient is triggering due to on-going oxygen requirements or other 
chronic disease, then clinical judgement should be used. This decision should be made by 
the most senior resident doctor and be documented in the medical record/NerveCentre as: 
“no evidence of infection/sepsis”  
* Ensure there is an appropriate escalation plan documented e.g. if the child is known to 
score high then document at what point further action is required. 
What is time zero for red flag sepsis?  
For patients admitted directly to PED or CAU: the booking in time. 
For inpatients with signs of infection: time when the patient develops red flag sepsis 
signs/observation(s)  
Effective care requires the Paediatric Sepsis Six to be completed within 1 hr of time 
zero. Use a paediatric sepsis box and work together with colleagues to help meet this 
goal. Patients identified as sepsis and receiving treatment should continue to be monitored. 
Further deterioration requires prompt review. 
How do I know if my patient has an infection? 
Suspicion of infection requires 2 or more pieces of evidence: e.g. symptoms, signs, white cell 
count, CRP, imaging, or positive microbiology result. A raised temperature is not essential 
to suspect infection. 
Consider sepsis if they have been admitted with a suspected/proven infection such as 
pneumonia, urinary tract infection, appendicitis/abdominal infection, cellulitis/septic arthritis or 
other sources of infection. Lower the threshold of suspicion for children under 3 months age, 
with chronic disease, recent surgery or the immunocompromised. Consider if they have new 
symptoms during hospital stay, e.g. wound redness/erythema, or abdominal pain. Consider 
infections from indwelling lines or devices.  
The diagnosis of sepsis is uncertain and plan is to investigate further 
Don’t wait – sepsis care is based on suspicion of sepsis.  
Patients with red flag(s) should have Paediatric Sepsis Six started immediately. 
Investigations should occur alongside Paediatric Sepsis Six. However, registrar review 
should take place as soon as possible, as should informing the consultant. Consultant review 
must occur within 14 hours. 
Which antibiotics do I give to children with sepsis? 

University Hospitals of Leicester 
NHS Trust 

Kettering General Hospital 
NHS Foundation Trust 

Appendix D: FAQ’s 
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Follow UHL paediatric antimicrobial guidelines. Appropriate age based antibiotic choices and 
directions for administration are available in the paediatric sepsis boxes.  
What if my patient is on antibiotics and they trigger for red flag sepsis?  
Patient deterioration with new red flag(s) requires escalation as per the paediatric sepsis six 
care bundle. Discuss antibiotic changes with most experienced available registrar/consultant 
paediatrician/microbiologist. Any outstanding elements of the Paediatric Sepsis Six should 
also be completed.  
Do all elements of the Paediatric Sepsis Six need to be carried out? 
A clinical decision should be made by the registrar assessing the child as to whether it is 
appropriate to carry out each element of the Paediatric Sepsis Six. De-escalation or variation 
from the Sepsis Six is acceptable as some conditions may mimic sepsis (e.g. bronchiolitis), 
and children identified as having or being at high risk of sepsis may not always require all 6 
elements of Sepsis Six. This assessment and decision should be made by a senior clinician 
(ST4 and above) and reasons documented here: 
My patient is DNAR and is triggering PEWS scores – what should I do?  
These children will most often be for active treatment of sepsis. All escalation actions 
(PEWS/Sepsis etc) must be adhered to unless there is a clear plan for limitation of treatment 
documented. 
My patient is on an end of life care plan – what should I do?  
The medical team will need to decide what management for sepsis is appropriate.  
Where do I put the Sepsis Screening tool?  
File it in the patient’s medical record please.  
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